> H
s = Instructions
2%,, =Tz & MOLLE BULKHEAD FoR TL CARGO SHELF

%y, o
'0[, fop e\\Q\

Thank you for purchasing your Molle Bulkhead from AAL! We greatly appreciate your trust in our company. We
take that purchase and your commitment to us very seriously. If you have any questions along the way, please don’t
hesitate to give us a call at 385.202.4188.

**Please read these instructions thoroughly before starting this project.**

NOTE: This product will utilize some of the existing hardware that is
used to attach the cargo shelf edge rails.

Tools Required:

There is more than one tool for every job, but below is the list of tools we use for this installation.

- M4 Allen Wrench/Socket - 10mm Wrench

What'’s included:

Main Molle Panel - Driver 1 6x20 Button Head Flange Bolt 2
Main Molle Panel - Passenger 1 6x14 Button Head Bolt 2
M6 Nylock Nut 2

**If you have lost or misplaced your original hardware, you will need (4) M6x14 Button Head
Bolts, and (6) M6 Nylock Nuts to complete this install **

Step 1 - Teardown and Prep

The only “Teardown” involved is removing the front edge rail from your MASS Cargo Shelf. Keep track of
the hardware, as you will be reusing most of it.



Step 2 - Assembly

Now that you’ve removed the front edge rail, it is time to install the Molle Bulkhead panels. This is pretty

self explanatory, but you can use diagram 1 as a guide.

Note - The (2), longer, M6x20 Button Head Flange bolts will go in the outside bolt locations, as the

existing bolts you removed from the edge rail will no longer be long enough.

Diagram 1

M6x14 & Nylock

MG6x14 Button
Head Bolts
(Reused)

M6 Nylock Nuts

M6x20

Step 3: Share Your Photos

We take great pride in building our products and we hope that pride extends to you after installing your
Molle Bulkhead. If you are able to share your photos online (Facebook and Instagram), please tag
@AmericanAdventureLab. We would love to see how it turned out and give you some reciprocal attention

in return!

Congrats! You're all done!



Thank you!

At American Adventure Lab, we strive to improve anywhere we can. If you experience
any issues with this product or have any suggestions, please let us know.

If you have any questions or concerns, please don’t hesitate to reach out to us at
385.202.4188 or via email at Support@erp.adventurelab.com.



mailto:Support@erp.adventurelab.com

	Instructions 
	Tools Required:  
	Step 1 - Teardown and Prep 
	Step 2 - Assembly  
	Step 3: Share Your Photos 
	Thank you! 


